

Quality Test Report

ORIGINAL

Test Report No. 20220048996-2 (Page 1 of 1)

Applicant: UES Co.,Ltd

March 26, 2021

Test results to submitted sample are as follows.

Reception Date : February 25, 2021

Item Name : Activated Carbon SF sheet

Number of Item : 1

BOKEN QUALITY EVALUATION INSTITUTE

BOKEN

Osaka Functional Textile
Testing Center

1-6-24 Chikko, Minato-ku, Osaka-shi,
Osaka 552-0021, Japan

TEL.+81-6-6577-0200/FAX.+81-6-6577-0210

Test Item : The test of the antibacterial efficacy

Test Method : JIS L 1902:2015 Qualitative test(halo method)

The test piece was adhered closely on the surface of pour plate culture medium of the test bacteria.

After incubated at $37 \pm 2^{\circ}\text{C}$ for about 24h, the width of the transparent halo generated around the test piece was measured.

Test Bacteria : *Staphylococcus aureus* NBRC 12732

Test Result :

Test sample	Width of halo(mm)
Activated Carbon SF sheet	2.0

BOKEN QUALITY EVALUATION INSTITUTE
Osaka Functional Textile Testing Center

Supervised by

Yoshihiko Inoue

Notice - This test result is applied to the submitted sample, not to the lot.
Unauthorized reproduction, in whole or in part, is strictly prohibited.



20220048996